
CONCENTRATIONS OF TRICLOSAN IN THE CITY OF DENTON WASTEWATER 

TREATMENT PLANT, PECAN CREEK, AND THE INFLUENT AND EFFLUENT             

OF AN EXPERIMENTAL CONSTRUCTED WETLAND 

Elise Lyn Waltman, B.S. 

 
 
 
 
 

Thesis Prepared for the Degree of 

MASTER OF SCIENCE 

 
 
 
 
 

UNIVERSITY OF NORTH TEXAS 

August 2004 

 

 

 

APPROVED: 

W. Tom Waller, Major Professor 
Barney Venables, Committee Member 
Tom LaPoint, Committee Member and Director of   
      the Institute of Applied Sciences 
Arthur Goven, Chair of the Department 
      of Biological Sciences 
Sandra L. Terrell, Dean of the Robert B. Toulouse 
      School of Graduate Studies
       
 



Waltman, Elise Lyn, UConcentrations of Triclosan in the City of Denton Wastewater 
[...]

concentrations ranging from 0.24 mg/kg to 4.4 mg/kg fresh weight (Adolfsson-Erici et al., 2002).  

In “Effects of Three Pharmaceutical and Personal Care Products on Natural Freshwater 

Algal Assemblages” by Wilson et al. (2003), three representative pharmaceutical and personal 

care products (PPCPs), including triclosan, were tested separately to determine what effects, if 

any, they had on natural algal communities using dilution bioassays performed in the laboratory. 



12 

Sampling was done upstream and downstream of the wastewater treatment plant in Olathe, KS. 

Algal biomass yields were not significantly affected when exposed to a triclosan concentration of 

0.12 µg/L, nor were algal community growth rates significantly altered during the exponential 

phase of growth. However, algal biomass for the chroococcalian cyanobacteria and for 

Chlamydomonas, a green alga, were significantly affected relative to the upstream site in 

November of 2001. Marked shifts were found in the community structure of both attached and 

suspended algae with the addition of triclosan at 0.12 µg/L downstream and upstream of the 

wastewater treatment plant (p<0.05). A second experiment was done with concentrations of 

triclosan at three treatment levels: 0.012 µg/L, 0.12 µg/L and 1.2 µg/L. When these three 

treatment levels were compared in the bioassays, increased triclosan concentrations resulted in 

decreased final algal genus richness. The structure and function of algal communities may be 

impaired by triclosan entering the receiving stream ecosystem via wastewater treatment plant 

effluent. Shifts in the nutrient processing capacity may result, as well as structural changes in the 

natural food web of these streams (Wilson et al., 2003).  

Measurements of triclosan were made in September of 2000 at two wastewater treatment 

plants in the River Aire Basin in the UK using the method described in McAvoy et al. (2002) for 

determination of triclosan (Sabaliunas et al., 2003). As mentioned earlier, this method has a 

detection limit of 0.01 µg/L for triclosan in wastewater. At the trickling filter wastewater 

treatment plant in Meltham, concentrations of triclosan were measured to be 7.5 µg/L in the 

influent, 5.9 µg/L in the primary effluent, and 0.34 µg/L in the final effluent. This leads to 21.3% 

primary removal and 95.5% total removal. Triclosan concentrations were also measured at an 

activated sludge wastewater treatment plant in Crofton: 21.9 µg/L in the influent, 13.35 µg/L in 

the primary effluent, and 1.1 µg/L in the final effluent. Primary removal was 39% and total 



removal was 95%. A triclosan die-away rate study was done in Mag Creek, which has effluent 

discharge from the Meltham wastewater treatment plant, which had a flow of 0.048 m3 s-1 during 

the study. The flow-based dilution factor during the study was 2.65. Triclosan was measured    

50 m upstream from the Meltham wastewater treatment plant effluent discharge point to be 19 ± 

1.4 ng/L (mean ± SE, n = 3). Triclosan was also measured in the water at various sites 

downstream from the discharge point (mean ± SE, n = 3) in Mag Brook: 20m downstream (travel 

time 1min) the concentration was 80 ± 15 ng/L, 750 m downstream (travel time 55 min) the 

concentration was 53 ± 3.2 ng/L, 1500 m downstream (travel time 165 min) the concentration 

was 43 ± 5.6 ng/L, and 3500 m downstream (travel time 310 min) the concentration was 44 ±  

4.2 ng/L. This leads to a die away rate of 0.21 to 0.33 h-1 and a half life (t ½) of 2.1 to 3.3 h 

calculated from the 20 m site to the 1500 m site due to complications involving the 3500 m site. 

A fluorescent dye tracer was used to determine travel times of the water plugs in order to directly 

measure in-stream removal of triclosan. Bioavailable concentrations of triclosan were also 

measured using semipermeable membrane devices (SPMDs) ranging from 93 ng/3 units at the 

upstream site to 489 ng/3 units 20m downstream to 205 ng/3 units 1500m downstream from the 

discharge point in Mag Creek. Concentrations of triclosan were also modeled in the River Aire 

Basin (Sabaliunas et al., 2003).  

In Cibolo Creek, which is a moderate sized stream in South Central Texas with a 

discharge of approximately 0.1 m3/s, a dilution factor less than 3, and an often-dry riverbed 

upstream of the treatment plant (Morrall et al., 2004). To put the triclosan concentrations in 

perspective, the total suspended solids (TSS) and the five-day biological oxygen demand (BOD5) 

were measured to be 16.2 ppm and 6.6 ppm, respectively, at the 200 m downstream site. The die 

away rate of triclosan from wastewater treatment plant effluent was calculated to be 0.06 h-1. 

13 



14 

This die away rate corresponds to a half-life of 11.3 h. What these numbers mean is that over an 

8 km river reach downstream from the effluent discharge point the amount of triclosan was 

reduced by 76%. Approximately 19% of this loss is attributed to sorption and settling as 

determined by mathematical modeling. The concentration of triclosan measured in the effluent 

was 0.785 µg/L. Triclosan was measured at a concentration of 0.431 µg/L 200 m downstream 

from the outfall. Triclosan was measured in the wastewater treatment plant effluent, as well as 

both upstream and downstream from the wastewater treatment plant using the method described 

in McAvoy et al. (2002). As previously noted, this method has a detection limit of 0.01 µg/L. 

“When removing sorption and settling, the remaining amount of triclosan had an estimated first-

order loss rate of 0.25 hP

-1
P. This loss rate was presumably due to other processes such as 

biodegradation and photolysis. These data show that loss of parent triclosan from the water 

column is rapid. Additional data are needed to fully document loss mechanisms” (Morrall et al., 

2004). 

In “Fate and Effects of Triclosan in Activated Sludge,” Federle, Kaiser, and Nuck (2002) 

found that greater than 98.5% of the incoming triclosan at a wastewater treatment plant was 

removed when triclosan was incrementally increased from 40 µg/L to 2000 µg/L. The amount of 

triclosan from the influent that was sorbed to the wasted solids was between 1.5% and 4.5%. 

Greater than 94% of the triclosan was removed through primary biodegradation. The amount of 

triclosan that was either incorporated into biomass or mineralized to carbon dioxide was between 

81% and 92%. This study demonstrates that triclosan undergoes extensive mineralization in 

activated sludge by microorganisms.  

The aquatic toxicity of triclosan was studied in regards to activated-sludge 

microorganisms, algae, an aquatic plant, invertebrates and fish (Orvos et al., 2002). The 3-hour 



15 

sludge median oxygen consumption inhibitory triclosan concentration was determined to be     

20 mg/L, while the median glucose utilization inhibitory triclosan concentration was determined 

to be 239 mg/L for wastewater microorganisms. The no observable effects concentration 

(NOEC) and lowest observable effects concentration (LOEC) for Scenedesmus subspicatus were 

0.5 µg/L and 1.2 µg/L, respectively, for both biomass and growth rate endpoints. The effect 

concentration 50% (EC50) for Scenedesmus subspicatus was 0.7 µg/L for the biomass endpoint 

and 2.8 µg/L for the growth rate endpoint. The EC50 for Selenastrum capricornutum (recently 

renamed Raphidocelis subcapitata) was 4.46 µg/L. The EC50 for Anabaena flos-aquae was 

determined to be 0.97 µg/L and it was 19.1 µg/L for Navicula pelliculosa. The EC50 for 

Skeletonema costatum was greater than 66.0 µg/L and for Lemna gibba it was greater than 62.5 

µg/L. The 48-h EC50 for Daphnia magna in triclosan was 390 µg/L (95% confidence interval: 

330 - 460µg/L). The NOEC for Daphnia magna was 200 µg/L based on survival. Based on 

reproduction of Daphnia magna, the NOEC and LOEC were 40 µg/L and 200 µg/L, 

respectively. The 96-h LC50 triclosan concentration for fathead minnows (Pimephales promelas) 

was 260 µg/L, while it was 370 µg/L for bluegill sunfish (Lepomis macrochirus). “Sublethal 

effects observed during the study included loss of equilibrium, fish jaw locked open, erratic 

swimming, spinal curvature, and quiescence” to rainbow trout (Oncorhynchus mykiss) (Orvos et 

al., 2002). The average triclosan accumulation factor in Danio rerio (zebrafish) was 4,157 in an 

environment of 3 µg/L triclosan and only 2,532 in an environment of 30 µg/L triclosan over the 

five-week test period. From these results, algae were considered the most susceptible organisms 

to triclosan toxicity (Orvos et al., 2002). 

 



CHAPTER 4 
 
 
 

STUDY AREA 

 The study area for this project was the Pecan Creek Waste Reclamation Plant in Denton, 

Texas, which is a conventional activated sludge wastewater treatment plant, also known as the 

Denton wastewater treatment plant. At the beginning of this study, the plant was permitted for  

15 MGD average daily flow. During this project, the plant underwent a number of modifications, 

including changeover from chlorination/dechlorination to ultraviolet disinfection treatment as 

part of its expansion. After expansion, plant capacity increased to 21 MGD average daily flow 

(City of Denton, 2004a). Denton, Corinth, Argyle and Krum are served by this wastewater 

treatment plant (North Central Texas Council of Governments, 2003). After discharging into 

Pecan Creek, water flows into Lake Lewisville, which contains Denton’s drinking water intake 

structure (City of Denton, 2004b).  

The treatment train at the Denton wastewater treatment plant is as follows. First, raw 

sewage enters the plant through the bar screen structure, which takes out objects with a diameter 

larger than 1 inch. Then, heavier sands and gravels are removed by the grit removal/flow 

splitting structure. Flow “is measured through a venturi flow tube downstream of the lift station” 

(City of Denton, 2004b). Next, the wastewater passes through primary treatment, which involves 

sedimentation of solids and removal of floating material. The primary clarifiers provide this 

treatment and lower the biological load by removing 25% to 40% of the biochemical oxygen 

demand (BOD). Primary clarifiers may remove up to 60% of the total suspended solids in the 

waste stream. The solids are removed for primary and secondary digestion by microorganisms to 

stabilize the solids. This stabilized material is applied to land adjacent to the plant. After 

16 



clarification, the water then passes into the aeration basins. Return activated sludge organisms 

are added to this waste and for four to six hours it will stay in the aeration basins. Air is 

continually added to these basins in order for microorganisms to aerobically digest organic 

material still present in the waste stream. This treatment removes even more of the BOD and 

large amounts of ammonia. “The aeration basins are considered the ‘heart’ of an activated sludge 

process” (City of Denton, 2004b). After aerobic digestion, water enters into the final clarifiers. 

These units, much like the primary clarifiers, collect gravity settleable solids, otherwise known 

as activated sludge. These solids are then recovered and used in the aeration basins, which links 

the whole activated sludge process together. In a final clarifier, notched weirs allow the treated 

wastewater to flow through. From all seven of the collection troughs in the final clarifiers, 

treated effluent flows to sand filters that remove any solids left in the water.  

After sand filtration, effluent is disinfected in the chlorine contact tanks. Twenty minutes 

of contact is all it takes to kill disease-causing microorganisms. After chlorination, the chlorine 

must be removed before the water is discharged into the environment. Sulfur dioxide is added to 

the chlorinated effluent in the dechlorination basin, after which the effluent is discharged into 

Pecan Creek. This creek is dominated by the discharge so that there is low dilution and stream 

flow is sometimes 100% effluent (City of Denton, 2004b). 

Once the expansion of the plant was complete, the chlorination/dechlorination 

disinfection was replaced by ultraviolet disinfection (North Central Texas Council of 

Governments, 2003). Ultraviolet disinfection works because the ultraviolet light penetrates the 

cell walls of microorganisms and inhibits their ability to reproduce. An electrical discharge 

through mercury vapor generates the ultraviolet radiation (Environmental Protection Agency, 

17 



1999). UV disinfection does not change the chemical and physical properties of the treated 

water, as opposed to chlorination disinfection (Trinity River Authority of Texas).    

The Pecan Creek Water Reclamation Facility is unique in that it has an experimental 

constructed wetland that if expanded to accommodate the effluent flow could possibly mediate 

the risk of triclosan to the environment by significantly reducing the amount of triclosan released 

into the receiving system. The approximately 46 by 46-square meter wetland was constructed in 

the fall of 1992 with a potential maximum volume of 570,000 L. It has four lanes separated by 

three earthen berms and a layer of clay isolates the wetland from groundwater. Depths range 

from a few centimeters at the inflow to 0.6 m at the wetland outflow. It receives a portion of the 

treated effluent before it is discharged into pecan creek; this wetland inflow is adjustable 

(Lazorchak et al., 2001). 

18 



CHAPTER 5 
 
 
 

METHODS 

Method Development 

 There are quite a few different methods employed to determine triclosan concentrations 

in wastewater and in surface waters. Each of these was evaluated for applicability to this project. 

Since funding was not available, a relatively inexpensive method was necessary, preferably using 

equipment that the lab already had. There were many methods (for example: Okumura and 

Nishikawa, 1996; McAvoy et al., 2002; Ternes et al., 1998) that involved derivatizing the 

triclosan for easier detection. Some researchers noticed problems with peak tailing on the gas 

chromatography – mass spectrometry (GC-MS) instrument that were rectified by the 

derivatization. After triclosan was obtained, it was run on TRAC Lab’s GC-MS. It was 

determined that the tailing was not bad enough to make life more complicated by adding the 

derivatization step. Also, there were concerns about incomplete derivatization. These concerns 

were in addition to the fact that the more complex a procedure, the more chances for error, 

sample losses and contamination. Due to concerns about the tailing, however, the injector sleeve 

was changed right before the samples were run, along with determining that the instrument was 

performing efficiently and near optimally, otherwise the tailing caused severe quantification 

problems. Also because of quantification problems, multiple standard curves were made 

throughout the project because the method was so sensitive to instrument changes. GC-MS 

methodology was chosen because of familiarity with GC-MS techniques and the fact that 

diazinon is detected and quantified reasonably well using GC-MS methodology. Access to liquid 

chromatography – mass spectrometry (LC-MS) instrument was not available and only one 

19 



20 

method using high performance liquid chromatography (HPLC) was found, whereas there were a 

plethora of methods using GC-MS. As an experiment, the diazinon methodology using methods 

614 (Environmental Protection Agency, 1993) and 3510 (Environmental Protection Agency, 

1996) was modified by using methylene chloride as the extraction solvent to more effectively 

extract the triclosan. This modified methodology was used to extract a blank and blank spike 

along with an effluent and effluent spike to determine recovery of triclosan. The samples were 